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1. SAMPLE DESCRIPTION £ f#iid:

P g a1 N

Sample Name: BuffetBoost Lithium-lon Sample Model: | BWBAT
BRaH Battery BREE
HEFHIb

Manufacturer:
1 1 7
Address of manufacturer;
BT
Factory:
I~ =
Address of factory:
L7 itk
Battery Nominal | 21.6V Rated Capacity: 7650mAh Trademark: /
Voltage: HiE s 165.24Wh 52
B bR ER B R
Charge Current: | 4.75A Maximum 4.75A End Charge 0.156A
Fe i Continuous Charge Current;

Current: LR AL

BRI
Cut-off Voltage: 25.2V Maximum 10A Limited Charge | 16.5V
ks JE Continuous Voltage:

Discharge Current: S HI RGN

FY K FP A T L B IRE
Cells Number: 18 Cell Model: INR18650-26E | Cell Rated 2.55Ah
A HLESA B SRS Capacity:

U HE 3 B
Date of Sample Received: | Dec. 19, 2023
oA s 20235 12A 198
Date of Test; Dec. 19, 2023 to Dec¢. 29, 2023
e UI=P: ] 2023E12H19H ® 2023412429
. +
Tested by: ;3 {i & Checked by: &i.( @-!(%d Approved by: 46]/{'&‘%
o B Al

BlizERNpeeRes Code: AB-AB-131-a
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2. REFERENCE METHOD & ¥ 755
UN "Manual of Tests and Criteria” ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
BEE GREMFETMD (B 7REEIT 1) 3837

3. EQUIPMENT LIST i &5 88

Name of equipment /Model Serial No.
REHGHERS we
Altitude Simulation Testing Machine

Lk el R g SE-132
BE-DY-125

High Fast Temperature&Humidity Chamber

Pdiin AL SE-1488

ZJ-KSWB1506

Electromagnetic Vibration Testing Machine

WL U Bl R B L SE-439
EV103

Shock Testing Machine

Mirpd: & SE-440
HSKT-10

High Temperature Short Circuit Test Chamber

iR A R R A SE-4071
KY-C850

Battery Internal resistance

B it P BE iR {3t SE-171
HK3562

Impact Testing Machine

M EHRIE SE-136
BE-5060

Battery Charge And Discharge System

B3 7 A L B 4 SE-1507
CT-4002-80V40A-NA

DC Power Supply

EHiim# SE-1563
QJ3020E

Electronic loading

it SE-1560
JT6111

TRUE RMS multimeter

HINTHE SE-2010
MS8040

Electronic Weight Meter

) RF SE-149
LT1002

Data Acquisition/Swith Unit

BFITFK SE-004
34970A

AEBRYRGERLT Code: AB-AB-131-a
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4, ENVIRONMENTAL CONDITIONS OF THE TEST M Bi%& {4
Temperature: (2015) °C R.H.: (25~75) %RH
BAKE MIZFRERE
5. TEST ITEM AND CONCLUSION i1 B F 458
ITEM SAMPLE NUMBER STANDARD CONCLUSION
BT F bEATE R PATHRIE it
Altitude simulation 57 #{51 ZM, AT
HEEE (R
Thermal test #ulliz FREFEMY (7
— o BRHSIT 1) 38.3 %
Vibration sl B1~B4, B5~B8 FRER
Shock 7hifi STISG/AC.10/11/Rev. ;2:;;2":,5‘5&335
External short circuit 7+ 3558 % 7/Amend1 of UN "Manual of
Tests and
Impact fifi.|; C1~C5, C6~C10 Criteria”
STISG/AC.10/11/
Overcharge iTE 7L E B9~B12, B13~B16 Rev.7/Amend1/Su
bsection 38.3
Forced discharge 3@ & /2 C11~C20, C21~C30

Notes #iHH:
B1~B4: Batteries at first cycle in fully charged states;
N A AN AL BIE A SR AR 1[5
B5~B8: Batteries after 25 cycles ending in fully charged states;
25 A A T e R R AREA Rk
B9~B12: Batteries at first cycle in fully charged states;
HEA R EMESR R s,
B13~B16: Batteries after 25 cycles ending in fully charged states;
Kl 25 A ORI 554 78 AR AT i,
C1~C5; Cells at first cycle at 50% of the design rated capacity;
HE 1 AFERCE R 50% 1 ElE AR A B
C6~C10: Cells at 25 cycle at 50% of the design rated capacity;
A 25 D 7R B H 50% 1% EUE BRI i B,
C11~C20: Cell batteries at first cycle in fully discharged states;
FE A FERCE R AT £ BCRARR A
C21~C30: Cells after 25 cycles ending in fully discharged states.
JE 25 A BCU I E A RO LAR A L.

HNlEMIE MR BRERLAE Code: AB-AB-131-a

TR7X A5 N
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6. TEST METHOD #i& 75 i
Tests T.1 to T.5 shali be conducted in sequence on the same cell or battery, Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.
In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-Mz) / M1%100
Where M. is the mass before the test and Mz is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.
AR AN E R A TR TR TAET.5. R T.6 M T.8 MEARAMANMHBLERBHE. R
BT7aLMEARAERRE T4 £ T.5 P{ERIMRBTEbET, LUTRREH TR pdit.
15T AR e i ME F A
J AR 52(%)= (My-M2)/My *100
A My AZEREARTAT e, M2 R ATt WIREHLRTA ASEIL BT AU, LIRA A IR

b1 [
Mass M of cell or battery Mass loss limit
LR T ik M B0 A BRAFT
M<1g 0.5%
19sM<75g 0.2%
M>75g 0.1%

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T4 B
RS S R R R AST G T 11.6 THHERELRE 5(20°25°C) TR ED 6 /Nef,
BRETHRATSEE. THS. THE. EHR. TEA FAESMNARBTHRERERL
B BREAR AN T HEBITX—LRETHEN 90%. FAEEMERTERTRLMRESHAEE
o ik

T.2 Thermal test
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to - 40 + 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambie
nt temperature (20 x 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voitage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states,
T.2 AAdiA

IR RSB AERERREST 72:02°C OR A THERESD 6 /0, BHHERRENS
F-40£2°C fIFM T FRED 6 DB, BA R IGEA Z BB AR 8] A 30 4. R M3

FEtNRREReS Code: AB-AB-131-a

VAN
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15, SO 10 3, SRR LSRG PRA R (2025°C) FAER 24 /DN b FFAKSHLE R
b, FFET RIRIAGLIR AL AN () £ R 12 /6.

BRSO TER. THS. THRE, ERRNEEA, #ESMARETHRRMERR
R A P L AN 1 JEAE A 0 - LR B e 1 90%. A1 XHIRIRR AR 1 5E A0 AR &S 1 iR s b
o LR 8

T.3 Vibration

Cells and batteries are firnly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg {cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 g occurs (approximately 50 Hz).A peak acceleration of 8 g is then maintained
until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 g» is then maintained
until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voitage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement refating to voltage is not applicabie to test cells
and batteries at fully discharged states.

T.3 #=8h

GHENER TRAPLE G, EREEEERRE RS TR UM RAERE2IRD. R
RIEZEN, XA 7 M550 200 #625, HEB 7 #2E, BEA 15 S8, X -iRahidBax
EMREEEHNE LR AT EEHT 12K, 98 3 M. B - MRS L S RE

EH.

TEXTE AR, M ERETE 12 FTRAESHRL (BHANEER) , 12 F5R
HAmmk CKRAL) HAE.

MHESANRE: M7 A, (R g MBINERE, BIEEAT 18 #hiE. RISHR
WRIRFFTE 0.8 2K (RfIf 1.6 28 , FFMMMB BB AIEAFIATI 8 g (SAELAN 50 #25) . #
TN AR (R AF7E 8 g ELERERME] 200 #7535

FRBEM: A7 WIEFFEE, REF 1 g0 FIBCKINIERE, EBRZIAT) 18 #i28. RIS R
£ 0.8 7K (RITIE1.6 B0 HMNIRFEE B R A IMEREAT 2 gn (RN 25 HE) . MERAME
JERREELE 2 go VLEIHEAINE] 200 #25 .

TERQOHEMTRR. THES. THRE. THBEATEA, FHSMRRBCRBbES=
AN B 2407 G L RS B SLET R B R TR R R A T AT IX — R BT A E 19 90%. AT ER
AN PSR AT AR L A e

T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of
6 milliseconds. Altematively, large cells may be subjected to a half-sine shock of peak acceleration of
50 gn and pulse duration of 11 milliseconds.

Y= HRMHERAS Code: AB-AB-131-a

e

F o
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Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batieries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

Minimum peak acceleration Pulse duration
Battery 7 RN IR B
150 gnor result of formula
Small batteries /N E it Acceleration(gn)= [100850 J 6 ms
mass *

whichever is smaller
50 gnor result of formula

30000 )
mass *

whichever is smaller
* Mass is expressed in kilograms.

11ms

Large batteries AR b Acceleration(gn)= [

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.4 ik

LR LA R L P B S AR IR RS L 1y SR S B AN LR T €5 Bl

A BETRE R AAESE 150 go MBKIPREEERT (8] 6 REAP MY IER P, AiL, RABEH
IEE I ANNERE 50 gn FIBKAPFFLERT 8] 11 R #20 ESE MM .

LSS ST A SR b oA (AR E MR T LRI R B NI (R B S 0 o)y 6
B, WA RER A 11 20, LEMARA T 4E R BRRE [ A brEeE.

i BETHBAE= RN ESHEM TR A INERFRET = hbE, B5ER
B Jries 2 aainly, L2852 18 Wahdi.

BRBOGMEGTER, THA. THE. TEROLEX, HESNREHTNHEBERRE
BRI BEERNTRE#ITX R REN 90%. AXRENERTERTTLRBERENREE
LA

T.5 External short circuit

The cell or battery to be tested shall be shall be heated for a period of time necessary to reach

a homogeneous stabilized temperature of 5714°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1 chm.

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has retumned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

T.5 4HERHERE
AM=BEHBERERAT Code: AB-AB-131-a

(=] |
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R VAR LA LT, B — Bl SEAN (], A SRS B R e L BB 2 R
57+4°C, XEIRTERIICHIIUR T LGB R R A /NRRE, RPN RRERT BRI BAVF i RS . 107E
RHETICMVRA, /N el ) AR SR (RIS D REAE 6 DB, RRIELE BRIt ) SRR B (] R
FFEE 12 /80, SRR, WLRSERI LT 5724°C M ERZ M BEILANT 0.1 KK IR RIS At

X—HERRF MR B SRR RRER D 57+4°C FREE D 1 b, BEXBIBMHET
SHFER A RENRIA I P AT U B SR AR A o 2 — I RIFIE T LR RE (.

RIFE RGBT BLS 420 R FIREERE

FORHESHRIBINRRET T 170°C, FRERKRIRPRREE 6 MFATMIE, X
#®, Tk

T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 £ 0.1mm diameter,
at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel
bar is to be placed across the centre of the sample. A 9.1 + 0.1 kg mass is to be dropped from a height
of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
{a) The applied force reaches 13 + 0.78 kN;
(b} The voltage of the cell drops by at least 100 mV; or
{c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the valtage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A buttorvcoin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or compenent cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
Cells and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after this test.
T.6 fE/FE
fiedi GENFRARAAS |18 2 KB IR

P B RS E PR EIRE L, —H 316 B RSHHEMRE RSO, PEER
15.8 0.1 28K, KEEZE/D 6 B, HBTHKENRE, NoH2zKE. BH01201 THNES
M 61 £ 2.5 MUK AR B MFARE S AL, AEN] N ILTRATREBR M A5 A TR e /IR TR '
PoHBEEMLIER. EEPESEER TS $SENKTIERTE 90 L TF.

BEMEOAE, WM STHERETTESRBERET CRER 15.8 £ 0.1 ZDKT R E
MMM TE 'L RE - LUFELIERSE— I d i

HIE CBRAER. 8%, BR/AINEEMERNT 18 RN ERBAE)
PR RIS A IIBE S, BEI R SREEHIA, (08 - Al |- ik )5 A2
J91.5 JAMD . SRR, HRHBUT MRz
(a) MEMATHEIEE 13 £ 0.78 F 48
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(b) LM FER A 100 2&{K: o)
() HUSARFGEFREE LR 50%L L,
—BXBIRKAES. BETR 100 ZRHFES, fESEREERREN 50%, BEHEGE

Je
BERRRRE SRR —TREE. AiETEESHARTFEHRENE. B/ ESRMA S
EEM T FEE.

REA AL ISR L - M A WA BRELNEE 6 /IR o DRSGRIAL ] Z ] A figid S LAth
ARG 9 HR A B AR R R AT
o BRI RS ERE AT 170°C,  HEERRITEP KIRRE 6 /et LM, X
T.7 Overcharge

The charge current shall be twice the manufacturer's recommended maximum continuous charge
current, The minimum voltage of the test shall be as follows:
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.
T.7 RS
FE R L LA RS R R I B KRR FE ML AR MR P 1. IRIRM DRI
(@) R AL HLAS AT 18 ARE,  AKER R I 1L RS T e KA L T BT £ R
22 (R N
(by HEFRUKAERBERT 18 R}, RBRHBEERARATHEBER 1.2 %,
WIGRITEERIT IR BE T kT, AT IRIQRYBT )R K 24 /T
ERA R ARIREREGEFMRRE 7 RATHEE TR

T.8 Forced discharge
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval {in hours)
equal o its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.
T.8 Sad&H R
o %J’gg%ﬂﬁii’fﬁﬁﬁlﬁFs 12 1R ELIf 6395 28 BR7E R A5 o U 8 T il 1o 5 4 7 7 B AL Pl FRGAL B %
el .
G R NRIREATIA HUBL G L A e BB, SRR O R REAN I A
SRMITRCR, JRAARTIE) () RIS AR AT RIS I (R .
ERESTRAREASERRLREPRESE 7 RALHRE, TR

=R e aERAs Code: AB-AB-131-a

I AT A Sel



Anbotek
Product Safety

Report No.: 18270BC30369201

wREmS

7. TEST PROCEDURE i #2 /7

Marking %' 4341

v

Pretreatment TR4h#

v

Page 10 of 16

F 101 H 16 I

v

v v

v

B1-B4, B5~B8

C1~Cs5, C6~C10 B9~B12, B13~B16

C11~C20, C21~C30

v

Atltitude simulation

B

v

Thermal test

TR

v

v
v

v

Vibration #&zh

QOvercharge

impact .7 R B

v

Shock i

v

External short circuit

Bt i 5 2%

!

Forced discharge

S e

A= MR TR T

'

Analysis ¥{E4H
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8. DATA #lli& 2 i
T.1 Altitude simulation 7L

Page 11 of 16
£ N N S G

No. Pre-test Jilif30 After test JIliRJG Mass | Voltage | Whetherleakage,
e Mass | Voltage | Mass | Voltage loss loss venting,
& Bk 1% it aE | ARTH | BETH disass%rnb(%N)
i " 0 9 (%) (%) rupture, fire
»i(g) R(V) a(e) (V) SEER. W5, @
%, BHDEKX (B
I&/)
B1 979.03 25.12 979.03 25.11 0.00 0.04 N
B2 975.56 25.09 975.38 25.09 0.02 0.00 N
B3 976.58 25.08 976.58 25.08 0.00 0.00 N
B4 978.72 25.10 978.72 2510 0.00 0.00 N
B5 978.75 2512 978.69 25.11 0.01 0.04 N
B6 976.11 25.11 976.11 2510 0.00 0.04 N
B7 982.42 25.08 982.42 25.08 0.00 0.00 N
B8 977.55 25.12 977.46 2512 0.01 0.00 N
T.2 Thermal test 4 #i
No. Pre-test #llif A7 After test Jid /S Mass | Voltage | Whether leakage,
s Mass | Voltage | Mass | Voltage loss Loss venting,
Fi it HiE R & BE | FAhb | b disass;mbg{,m)
Vv v {%) (%) rupture, fire
%(9) (V) R(g) RV ERISE. H 8
#, BRAEK (B
1)
B1 979.03 25.11 978.74 25.01 0.03 0.40 N
B2 975.38 25.09 975.18 24.98 0.02 0.44 N
B3 976.58 25.08 976.38 24.98 0.02 0.40 N
B4 978.72 25.10 978.43 25.01 0.03 0.36 N
B5 978.69 25.11 978.49 25.02 0.02 0.36 N
B6 976.11 25.10 975.82 24.99 0.03 0.44 N
B7 982.42 25.08 982.22 24.98 0.02 0.40 N
B8 977.46 2512 977.17 25.04 0.03 0.32 N

e MEREmRAR

Code: AB-AB-131-a
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T.3 Vibration 5}
No. Pre-test iRl After test #i& N Mass Voltage | Whether leakage,
w®5 Mass | Voltage Mass | Voltage loss Loss venting,
ikt Hik Wittt Wik | BRIRTIR | RETH ditsassc;mb(lyf.m)
(%) (% rupture, fire
@) | $*hV) | F@) | *V) Y s e
&, BEME X &
&)
B1 978.74 25.01 978.74 25.01 0.00 0.00 N
B2 975.18 24.98 975.18 24.97 0.00 0.04 N
B3 976.38 24.98 976.32 24,98 0.01 0.00 N
B4 978.43 25.01 978.43 25.01 0.00 0.00 N
BS 978.49 25.02 978.49 25.02 0.00 0.00 N
B6 975.82 24.99 975.67 24.99 0.02 0.00 N
B7 982.22 24.98 982.15 2497 0.01 0.04 N
B8 977.17 25.04 977.17 25.03 0.00 0.04 N
T.4 Shock vk
Peak acceleration: 150 ga, Pulse duration: 6 ms
UEFINEAT: 150 g BKAPETIE: 6ms
No. Pre-test #i f7 After test WiRJE Mass Voltage | Whether leakage,
WS Mass | Voltage | Mass | Voltage loss Loss venting,
[, B & mE | BESH | BETR ditsass?_mb:y(.m)
i RV i i (%} (%) rupture, fire
»i(g) RV} {g) (V) GRISR, 15, &
fE, EEAEX (2
)
B1 978.74 25.01 978.65 25.01 0.01 0.00 N
B2 975.18 24 97 975.18 24 .97 0.00 0.00 N
83 976.32 24 .98 976.32 24.98 0.00 0.00 N
B4 978.43 25.01 978.36 25.01 0.01 0.00 N
B5 978.49 25.02 978.49 25.01 0.00 0.04 N
B6 975.67 24,99 975.67 24.99 0.00 0.00 N
B7 982.15 24.97 982.02 24.97 0.01 0.00 N
B8 977.17 25.03 977.17 25.02 0.00 0.04 N

FlugieMuiREERAT

Code: AB-AB-131-a
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T.5 External short circuit #7 Ri#
No. 7% Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)
RE&RE BERE, BRE, B (E)
B1 57.8 N
B2 57.6 N
B3 57.8 N
B4 57.9 N
BS 57.8 N
B& 57.6 N
B7 57.7 N
E8 57.7 N
T.6 Impact 3 i
No. @5 Peak temperature (°C) Whether disassembly, fire (Y/N)
T R iR B, Kk (RIS
C1 23.2 N
Cc2 233 N
C3 22.9 N
C4 23.1 N
C5 234 N
Cé 23.0 N
C7 23.3 N
C8 23.1 N
C9 23.2 N
c10 231 N
T.7 Overcharge i F5H
No. 4% Whether disassembly, fire (Y/N)
{ITARME, Rk (D)
B9 N
B10 N
B11 N
B12 N
B13 N
B14 N
B15 N
B16 N

FAMizmeMEnERLE
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T.8 Forced discharge il i il

Page 14 of 16
F14 WL 16 NR

No. &

Whether disassembly, fire (Y/N)
AEBE, X (BIR)

C11

C12

C13

Ci4

C15

C16

c17

Cc18

c19

c20

c21

c22

c23

C24

C25

C26

c27

c28

Cc29

C30

ZIZ|1ZIZ|Z|Z|ZIZ|Z|Z|Z|Z|Z|Z2|Z|Z|Z|Z|Z|=Z
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9. PHOTOS OF THE SAMPLE #M B K
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DECLARATION
L

1. Reference documenits for the testing: UN "Manual of Tests and Criteria"

ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3

MNABH M REE GRIRAFAETFMY CGE7TREIT1) 38.3%
2. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited

Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street,

Bac'an District, Shenzhen, Guangdong, China

PRSI TR B £ 45 PR 8]

Hoht: TREBRYITEZXE S HEERE = T XARNER

3. This report shall not be revised and deleted.
FRE T REAE AR .

4. The test results presented in this report are only relevant to the test sample.
AIR & T B8 4 A S5 R U A n o oK.

5. This report shall not be published as advertisement without the approval of
Shenzhen Anbotek Compliance Laboratory Limited.

AREEREFINZ AR B ERA B BEFTHR T ARE T, E2m.

6. This report shall not be copied partly without the written approval of Shenzhen
Anbotek Compliance Laboratory Limited.

PRAEE MRS, 5N TR AR 02 BR 4 ) P Atk KRS 13 501,

-- End of report -
- REZER -
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